


Prices List For Spare Parts Of 80531
NO. Parts NO. Parts Name Q’ty Prices

1 80104022C Screw M4×16 4
2 80303002S A Washer Φ4 12
3 30103-01-1019 Front Handle Half 1
4 80402003S Hexagon Nut  M4 4
5 30103-01-1020 Power Switch 2
6 30103-01-3005 Warning Label 1
7 80402004N Hexagon Nut  M5 2
9 30101-01-1024 Cord Protection 1
10 30106-01-1043 Power Cord 1
11 30105-01-1061A Clip Sets 1
12 30123-01-1010 Extension Cord 3 X 0.752 X 6m 1
12' 30123-01-1010A Extension Cord 18AWGX3CX19Ft. 1’
12" 30123-01-1010B Extension Cord 3 X 0.752 X 15m 1’
13 30123-01-1002 Handle Tube 1
14 30101-01-1017 Cord Clamp 1
15 80106001W Screw  ST3.5 X 16 2
16 80303003W A Washer  Φ5 14
17 80102014W Screw  M5 X 40 2
18 30103-01-3004 Trade Mark 1
19 80110003 Pop-Rivet-Handle Φ4 5
20 30103-01-1013 Cord Hooks 2
21 10101-01-1011 Cord Clip 1
22 30119-01-1012 Angle Plug Cord 1
22' 30119-01-1012A Angle Plug Cord 1’
23 30119-01-1003-2 Pedal 1
24 30119-01-1008 Spring 1
25 80701022 Pin Ø3×14 1
26 80201035 Bolt M6×55 2
27 80301007N Flat Washer Ø6×15×1 6
28 80401001S Nut M6 10
29 30119-01-1002 Bracing Frame 1
30 30119-01-1003-1 Fixed Block 1
31 30119-01-1009 Lining 4
32 30101-01-3003 Trade Mark 1

1 of 2
                                                                                                            

NO. Parts NO. Parts Name Q’ty Prices
33 30103-01-1006 Motor Shield 1
34 80102053S Screw M4×6 3
35 80102005 Screw  M4 X 8 2
36 80301002 Level Washer  Φ4 2
37 30103-01-1038 Capacity Box 1
38 30103-01-1037 Start Capacity 75μF250VAC 1
39 30103-01-1040 Sponge Pad 4
40 30110-01-1004A Motor 220-240V~50Hz 1
40' 30110-01-1004B Motor 115V~60Hz 1’
41 30123-01-3001 Data Plate  220V 1
41' 30123-01-3002 Data Plate  110V 1’
42 80301011S Flat Washer Ø8×16×1.6 4
43 80303005S Elastic Washer Ø8 4
44 80108011S Screw M8×16 4
45 30118-01-1018 Carrying Bar 2
46 80102010W Screw  M5 X 8 2
47 30101-01-1072 Socket  B 1
48 80106056 Screw PA3×8 2
49 30123-01-1008 Control Box 1
50 30121-01-1003 Support Plate 1
51 80111005S Screw M6×16 2
52 80102032B Screw M4×22 4
53 30119-01-1010 Fixed Block Holder 1
54 80401004S Hexagon Lock Nut M4 4
55 80301009N Level Washerφ8×φ16 2
56 30119-01-1005 Bracing Frame Holder 2
57 80401002S Nut M8 2
58 80111012S Screw M6×20 4
59 30123-01-1005 Power Cord Fixer 1
60 80111004S Screw M6×12 4
61 30119-01-1006 Wheel Holder 2
62 80108019B Screw M6×35 2
63 30111-01-1022 Wheel  1.5’’ 2
64 80111008S Screw M5×12 6



Prices List For Spare Parts Of 80531
NO. Parts NO. Parts Name Q’ty Prices
65 80301034S Flat Washer Ø5×Ø12×1 14
66 80201036 Screw  M8 X 35 2
67 30121-01-1014 Heel Block 2
68 80401001S Nut M6 6
69 90073A Hose Connector 1
70 30123-01-1001 Metal Casing 1
71 803031004S A Washer Φ6 4
72 80201018W Bolt M6×16 4
A 30121-01-1005 Counterweights Plate Assy. 1
73 80101018W Screw  M6 X 20 2
74 30121-01-1006-1 Counterweights Plate 1
75 30121-01-1006-2 A Washer 1
76 30103-01-1029 Upper Bearing Bracket 1
77 80501030 Bearing 6006-2RS 1
78 30121-01-1006-3 Bearing Core 1
79 30121-01-1006-4 Lower Bearing Bracket 1
80 30121-01-1004 Rubber Ring 1
81 30118-01-1008A Rubber Support 4
82 30123-01-1003 Supporting Plate 1
84 80108002S Bolt M5×12 4
85 80108036B Flat Washer Ø4×9×0.8 4
86 80108036B Bolt M4×25 4
87 30121-01-1007 Bottom Holding Pad 1
88 80108001S Bolt M5×8 8
91 30123-01-1009 Dust Belt 1
92 30123-01-1004 Hose Fixer 1

2 of 2
                                                                                                           

NO. Parts NO. Parts Name Q’ty Prices

ACCESSORIES
89 30121-01-1011 Mircofibre Pad B 1
90 90095B White Pad B 1


	716A分解图 Model (1)
	配件价格(英文）20170401

